CIVIL-AID

Ref:CIVILAID:spl:BL/2330-v/01/2016 Date: 26.02.2016

Test Order dated: 15.09.2015

United office systems Pvt. Ltd.

Survey No 62/1P, 1,2 & 3 ,Village- Vankas
Taluka : Umbergaon ,Dist . Valsad

Gujarat - 3961050

K TEST REPORT ON ACCESS FLOORING SYSTEM
Date of test ; 26.02.2016
Tests Conducted : Uniform Load Test
Sample Identification*® g Steel Cementitious Panels with folded edge
Product Model No.* : UNITILE UFP 30 1650 Bare
Product code No.* : UNITILE UFP 30 1650
Equipment used ; U.T.M (Load Cell, Sr. No. 4000432, Maximum

Capacity 4 Ton, Calibration date: 03.04.2015, Due

Date: 03.04.2016 & Digital Dial Indicator, Sr. No. 030948

Calibration Date: 10.03.2015, Due Date: 09.03.2016)

Panel size (Nominal) : 600 mm x 600 mm
Panel Thickness / Gross weight of Panel : 30 mm / 13.000 kg.
Test Method : CISCA 2007- Section 7
Witness By ? : Mr. Radhakrishna
Bureau Veritas , Civil — Aid Techno Clinic Pvt. Ltd, Manager -Lab
TESTRESULTS
Uniform Load Test
Sample reference UNITILE UFP 30 1650 Bare
Test height in mm. 300
Location of measurement Center
Deflection(mm) at pre-load of 501bf/ft*- 0
Withstand Maximum Load at 2.54 mm Deflection 1905 kg./m?
Residual deflection (mm) at pre-load 0.12

UNITILE UFP 30 1650 Bare TEST UNDER PROGRESS

* As furnished by the customer

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced, except in full without the written approval of the lab
3. Any correction invalidates this report.

for CIVIL AID TECHNOCLINIC PVT.LTD

T RO
adhakrishna
Manager - Ld
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